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DECLARATION

1. Our organization guarantees impartiality, independence and honesty of inspection, and is responsible for the content of report. The customer is
responsible for the information they provide.

2. The test report is invalid without the red special inspection stamp and paging seal of our organization. The copy of test report is invalid without
the red special inspection stamp and paging seal of our organization.

3. The test report is invalid without signatures of the compiler, reviewer and authorized personnel. The test report is invalid if altered.

4. The customer is responsible for the representation and authenticity of the sample(s) they provide. Our organization keeps confidential of the
sample(s) and related technical data provided by the customer.

5. The test results shown in this report is only applicable for the sample(s) provided directly by the customer and accepted by the test organization.
If there is any dissent of the report, the entrusting party shall notify our organization timely. For the mandatory inspection given by governmental
administration departments, any dissent about the sample being tested or test results on the report should be dealt with in accordance with national
regulations.

6. All the pages of the report are integral parts of the report. Our organization will not be responsible for any undesirable consequences caused by

#L 75 B NRE RS BRA T
KRERWFEHERAN

|

SFRHE I

ORI : W TR BN TIFUNA G EATFRIX FD# 300 5 (310018) HS, F BB #: fyywb@fytest.com

Fﬁ | A ExRmas e SRR B (D
[H o LA 20 4 i B AR g6 o0 G
B AL b B B A IR O

2 HE: http://www.fytest.com

Bt & B & QL%ED 0571-86839998
0571-85127775 (f£E). 85020577 ({EED
(FPAZE) 0571-85025102. 85022906 (fLEL)
B IF B 35 0571-85125768. 85125202 (f£H)

1M SAHEEIEER: WL BN EFFHATTRX 11 5K
65 (310018)
Bt i # - I%%%@MEEW%*"L%U
s PRI, KB IOKERIE . BEREM. &8 K&
Hil i R
: 0571-86918254. 86918255 (fLH)
: gjhxjc@fytest.com

BR
TN W
E& o
i S|

HARSIEE (FHRTHD - ﬂﬁﬂ:ﬁé‘WH TRNEBFRATT KX T ibfiE
SEMRFEIME 115 5 5 514 ¥ (310018)

M & M #: WA B R EOR R B AR 0
WA 22 AR R 25O

A & & B e, Emsil. Adbed. BEEA

B & M 3E: 0571-85026467. 85125199 (fEH)

B F Bf f: gjwlw@fytest.com

FLLSCIG =  WivT A UM T LU X B = 8% 933 5 = (300018)
FLLFEEESEEER: WA B TR L X8 158 5K = Mk 5
Pk AlESHE (311215)
r WL BN T B3R IX 54 376 5
2 1% 235-237 (310002)

Ao
E
¥
3
et

R R PR T I o NS SRR 0= 0K e sl

W %38 B: Bkxha. meEiih. UMk

B & B i&: 0571—85027049\ 85027049-216 (fEE)
0571-86070521 GRLF=kED. 0571-85352836 (521l1)

B F Bf f: zjgem@fytest.com

BMSLIOE: Wil a5 E 400 5 (314001)

Mi 3 B 4 i AR H R R AR A

A %5 38 Bl (RIEEHEE. SR mh . Bas M Rk 3 A e B
B, EEMIEEME . WA RS

Bt & H 4%: 0573-82077811. 82077898, 82077919, 82077600
82077811 (fEED)

B T BB #8: diyadianqi@fytest.com

HARSCIER (MR : W TABUN TN S AT R X F b
TEEARRM 115 5 13 555 (310018)
ME & B #: HrE A R AL 0
% 36 E: $$ﬂﬁﬁ T RO (. /). #HAE.
AR BERSSE. B A {L%%ﬁﬁ Wi )Eﬁﬁ
K, HEHEZ. DiHKEEHR, PSR
B & H iE: 0571-85225771. 85125167 (fEE)
B F 8P f: fyjxqg@fytest.com

HREED= (S - ﬁ)ﬂ}é MMM B AT KX Ty
TESEARRHME 115 5 6 ‘5% (310018)

I &5 3¢ [ W, BRNGHE. BasBrnd. &
BRI CEBAEID 25, KI8 KoK P H] i

Bt & H 3E: 0571-85809698. 85809598 (fEE)

B F 8P F: fyjs@fytest.com

mm'

AHFLIE = /fﬁ/lééu,\ﬁiﬂﬁt
B (2E) (312030)

AT L IAETBR R LA A TR X R T3 11 i (R )
(312030)

A & 38 B 5800 M Hm ik, Jufuplsk

Bt & HIE: (%5) 0575-85641133. 85642128 (fEED)
CRIHE) 0575--84132612

B F 8P #: fyfz@fytest.com

BB 2216 HE 68 ST &%

ETEELR TR : WL T TN PE S o [ R 12 S (314411)

Mf & # #8: EFE RSB (ﬁﬁ/I)

A 85 36 B: &R, B, B2k 98 A, R T

Bt & H iE: 0573-87236613. 87236693, 80708003\ 80708018
87236612 (fEH)

B F 8P fM: blc fyt@163.com. gjpg@fytest.com



	gs0155
	gs01102
	gs01143
	gs0156
	gs02145
	gs013
	gs0137
	gs0139
	gs0138
	gs0340
	gs0757
	gs01177
	gs01177
	gs01328
	gs01328
	gs023
	gs0238
	gs015
	gs016
	gs017
	gs01322
	gs019
	gs0237
	gs0239
	gs0142
	gs0143
	gs0194
	gs0198
	gs0195
	gs0199
	gs0197
	gs0144
	gs0115
	gs0215
	gs01513
	gs0149
	gs0119
	gs01222
	gs0128
	gs0190
	gs0133
	gs0132
	gs0131

		2021-01-05T11:05:44+0800


		2021-01-05T11:05:44+0800


		2021-01-05T11:05:44+0800


		2021-01-05T11:05:44+0800


		2021-01-05T11:05:44+0800




